

# NOTICE OF PRODUCT CERTIFICATION



**CERTIFICATION NO:** NI011881.01-R2  
**DATE:** 03/02/2014  
**CERTIFICATION PROGRAM:** Structural  
**COMPANY:** Eastern  
**CODE:** 1783-1  
**REVISION DATE:** 11/14/2016

To verify that the "Notice of Product Certification" is valid, please visit [www.NAMICertification.com](http://www.NAMICertification.com) to assure that the product is active and currently listed. This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. Please review and advise NAMI if any corrections are required to this document.

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
<b>Eastern Architectural Systems</b> <b>10030 Bavaria Road</b> <b>Ft. Myers, FL 33913</b>	<b>Series "176.000" Vinyl Flange Frame</b> <b>Impact-Rated Fixed Window</b>  Configuration: O  Glazing: IG-3/16" Heat Strengthened Glass/Laminate-3/16" Heat Strengthened Glass/0.090" DuPont SGP Interlayer/3/16" Heat Strengthened Glass  Frame: W-1829mm(72") H-2134mm(84") DLO: W-1708mm(67.25") H-2012mm(79.25")

SPECIFICATION	PRODUCT RATING
<b>ASTM E1886-05/E1996-09</b> <b>TAS 201/202/203-94</b> <b>AAMA 506-11</b> <b>AAMA/WDMA/CSA 101/I.S.2/A440-05/08/11</b>	<b>Design Pressure: ±3830 Pa (80 psf)</b> <b>Wind Zone 4-Missile Level D</b> <b>Large Missile Impact Rated</b> A440-05 Rating: <b>FW-C90 1829 x 2134 (72 x 84)</b> A440-08/11 Rating: <b>CW-PG100 1829 x 2134 (72 x 84)-FW</b> Water Penetration Resistance Test Pressure: 718 Pa (15.0 psf)

Product Tested By: Element Materials Technology  
Report No: ESP011976P-2/ESP011976P-2D  
Expiration Date: **January 31, 2022**

Administrator's Signature: \_\_\_\_\_ 

**NATIONAL ACCREDITATION AND  
MANAGEMENT INSTITUTE, INC.**  
4794 George Washington Memorial Highway  
Hayes, VA 23072  
Tel: (804) 684-5124  
Fax: (804) 684-5122